43-505 RS-3-1

ROUTER/SHAPER
DELTA T1 SIN 9504 & HIGHER and T2 PARTS NO. 902102

Date: 1/7/02

34-779 MITER GAGE

994 (3 99D
RN — %o

Page1/ RS-3-1/DEB






Z A
52

—oncoooxlovm-bwm—nl

aaaaa
QR WON =

N = —a
O OWoOND®

NNNNNN
DR WN =

N N
o~

W wWwwN
WN =0 ©

w
X

O DD DDNDDADRNDNWWWWW
S, O0O0ONOORWN_2OOONOO

Part No.

1343416
424-12-060-0005
1341441
1343419
1343378
1343400
1243569
1343397
1343418
902293
43-509
1343376
1246140
1330151
1343468
902294
1343462
1330151
1246140
1343388
1343418
1343397
1343401
1320165
1343457
1343411
1343399
902755
1340588
1343417
902753
1340589
1343398
1313156
1343419
424-12-060-0005
1343416
1341441
1343378
1343400
1243569
1343404
1343402
1343395
901-11-020-0830
1343407
1343422
1342446
1342361
438-01-004-0062
1246045
1343475
1346951
1343432

REPLACEMENT PARTS

Description

WASHER

KNOB

M4 X 12MM HEX SOC HD SCREW
3/8-16 HEX NUT

SUPPORT

KEY

M4 HEX NUT

BOARD SET

3/8-16 X 1 1/2" PAN HD SCREW
TEMPLATE GUIDE INSERT, T2
TEMPLATE GUIDE INSERT, T1
TABLE

M6.4 FLAT WASHER

M6 X 35MM HEX HD SCREW

PIN

INSERT, T2

INSERT, T1

M6 X 35MM HEX HD SCREW
M6.4 FLAT WASHER

GUARD

3/8-16 X 1 1/2" PAN HD SCREW
BOARD SET

SUPPORT

EXT RET RING

RETAINING RING

GUARD

FENCE GUARD

CAUTION DECAL, T2

CAUTION DECAL, T1

PIN

CAUTION DECAL, T2

CAUTION DECAL, T1

DUST COLLECTOR

M5 X 10MM CHEESE HD SCREW
3/8-16 HEX NUT

KNOB

WASHER

M4 X 12MM HEX SOC HD SCREW
SUPPORT

KEY

M4 HEX NUT

SPRING

PIVOT PIN

LEVELER

5/16-18 X 1 1/4" CARRIAGE HD SCREW
PLATE

VAC ADAPTER

M4 X 8MM CHEESE HD SCREW
CORD

HEYCO BUSHING 5/8"

M6 X 10MM CHEESE HD SCREW
U-CLAMP

WRENCH

1-1/4"ARBOR WRENCH OPEN END WRENCF
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Ref.

No.

62
63

64
65
66
67
68
69
70
7
72
73
74
75
76
77
78
79
80
81
82
83

84
85

86
87
88
89
90
91
93
94
95
96
97

99A
99B
99C
99D
99E
99F
99G
99H
991

99J

99K

Part No.

1343442
902296
1343377
1340584
901-06-121-7383
438-01-004-0062
1246154
1320101
1343466
1310162
438-01-004-0062
1343408
1342385
1342384
1243395
438-01-007-0042
1343467
438-01-015-0032
1243395
1313229
904-03-020-1773
1243395
1320101

902751

1344388
902295
1343379

902761

1344389
1313156
438-01-017-0184

Description

FOOT

CABINET, T2

CABINET, T1

SCALE

#10-24 X 3/8" PAN HD SCREW
HEYCO BUSHING 5/8"

M4 X 16MM CHEESE HD SCREW
M5.3 EXT TOOTH WASHER
GROUND WIRE

M5 X 12MM PAN HD SCREW
HEYCO BUSHING 5/8"

BOX

CAPACITOR

CLAMP

M5 HEX NUT

WIRE NUT

JUMPER WIRE

START RELAY

M5 HEX NUT

CIRCUIT BREAKER

1/2" INT TOOTH WASHER
M5 HEX NUT

M5.3 EXT TOOTH WASHER
WARNING LABEL, T2
WARNING LABEL, T1
PANEL, T2

PANEL, T1

NAMEPLATE, T2
NAMEPLATE, T1

M5 X 10MM CHEESE HD SCREW
SWITCH, INCL:

400-06-068-0002 SWITCH KEY

1320101
1310162
1313228
1310210
1342446
1342446
1310210

M5.3 EXT TOOTH WASHER

M5 X 12MM PAN HD SCREW
NUT

M4.3 EXT TOOTH WASHER

M4 X 8MM CHEESE HD SCREW
M4 X 8MM CHEESE HD SCREW
M4.3 EXT TOOTH WASHER

ACCESSORIES: (Optional)

34-779 MITER GAGE, CONST OF:
1310161 M4 X 18MM PAN HD SCREW
1243569 M4 HEX NUT
1243304 M6 X 8MM HEX SOC SET SCREW
1342685 HANDLE
1313241 WASHER
1313242 MITER GAGE BODY
1313247 1/4" X .890 DOWEL PIN
1313244 GUIDE BAR
1243304 M6 X 8MM HEX SOC SET SCREW
1313245 STOP LINK
1313243 POINTER

NOT SHOWN ASSEMBLED
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WIRING DIAGRAM

43-515 1/27 SHAPER SPINDLE

43-513 EXTENSION TABLE

180 (8)
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Ref.
No.

101
102
103
104
1054
107
108
109
110
111
112
113
114
115
116
117
118
119
120
122
123
124
125
126¢
126
127
128
129
130
131
132
133
134

136
137
138
139
140
141
142

REPLACEMENT PARTS

Ref.

Part No. Description No. Part No. Description
1342446 M4 X 8MM CHEESE HD SCREW 143 1243339 M6 X 8MM HEX SOC SET SCREW
1343406 DUST DEFLECTOR 144 1313361 M6.4 EXT TOOTH WASHER
1343409 1/4" ADAPTER 145 1246013 M6 X 12MM HEX HD SCREW
432-01-329-0002 1/2" COLLET W/NUT 146 1343384 SHAFT
1243301 EXT RET RING 147 1349954 M5 X 12MM BUTTON HD SCREW CMO
43-512 BELT FOR BT ROUTER 148 1320101 M5.3 EXT TOOTH WASHER CMO
1343410 PULLEY 149 1349973 GIB CMO
1243339 M6 X 8MM HEX SOC SET SCREW 150 1243395 M5 HEX NUT
1345358 SPINDLE 152 1320101 M5.3 EXT TOOTH WASHER
1343453 WAVE WASHER 153 1310162 M5 X 12MM PAN HD SCREW
1313116 BALL BEARING 154 1343391 MOTOR ASSY, INCL:
1343446 SPACER 155 1243456 M6 HEX NUT
1313116 BALL BEARING 156 1343424 STUD
1343464 COLLAR 157 1343381 MOTOR PLATE
1343472 FAN, INCL: 158 1343392 M6.4 EXT TOOTH WASHER

901-04-150-1186 #10-32 X 1/4" HEX SOC SET SCREW 159 1343451 M6 X 25MM FLAT HD SCREW
1343465 1/4-20 HEX SOC HD SCREW
1343473 SHROUD ACCESSORIES: (Optional)
1342446 M4 X 8MM CHEESE HD SCREW
1243496 M10 HEX NUT * 43-515 1/2IN ARBOR/43505
1243360 M10.2 LOCK WASHER 160 955-01-020-0023 .567" X .88" BOX END WRENCH
1343380 FRAME 161 902-01-201-2575 .56-16 HEX NUT
1246147 M3 X 14MM SPRING PIN 162 1343463 SPINDLE
1343396 ADJ NUT 170 1313325 M8 X 20MM CARRIAGE HD SCREW
904-01-010-1604 5/16" FLAT WASHER * 50-321 ROUTER/SHAPER STAND, CONST OF:
1343382 CLAMP PLATE 171 904-01-010-1606 3/8" FLAT WASHER
1343385 SHOE 172 1243398 M8 HEX NUT
1343405 INDICATOR 173 1313325 M8 X 20MM CARRIAGE HD SCREW
1243570 M4 X 30MM CHEESE HD SCREW 174 904-01-010-1606 3/8" FLAT WASHER
1343383 ARM 175 1243398 M8 HEX NUT
1343394 SCREW 176 1343458 UPPER BRACKET
1343387 SPACER 177 1343459 LOWER BRACKET
902297 KNOB ASSY, T2 178 1342702 LEG
1343471 KNOB ASSY, T1 179 1342381 PLASTIC FOOT
1313192 M5 X 20MM CHEESE HD SCREW * 43-513 EXTENSION TABLE, INCL:
1343538 M5.1 LOCK WASHER 180 901-25-043-1814 #08 X 1" WOOD SCREW
1343390 5/16" LOCK WASHER
1343386 SPRING * NOT SHOWN ASSEMBLED
1246174 M10 X 15MM HEX HD SCREW ** NOT SHOWN
904-03-050-1660 INT TOOTH WASHER
1343427 KNOB

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing

standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is

presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will

have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such

charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.
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